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CONTRACT NO., ﬁ ! ivIE H =I:§ TAB OF QUALITY
M (mm): 1.50*1250 QUALITY OCERT} FHI CATE RAE T 0080817756 000010
DIMENSION SYSTEM NO.
(AN #H - GB/T11253-2007 FPEEn B BRERLEENA LA OE OB (0 20.62
STANDARD PRODUCT:  Cold-rolled strips of carbon structural steels TOTAL WEIGHT
A v P R 7 B-K8135
CUSTOMER TRAIN NO.
W Bt H {7 uE W B 2201501050336
PURCHASER CERTIFICATE NO.
iy e RIS TA o
LR Y % 5 weiGHT | ERA | g T CHEMICAL COMPOSITION
ROLLING NO. COIL?;O GRADE 05y SURFACE|SURFACE SRS
- QUALITY| FINISH ANNEAL C Si Mn S P Cr Ni Cu Als N
5PQ0000412 4Y90657ZP0Q2 Q235 (A36) 6.81 FB D S 020 | 0.13 | 0.23 | 0.014 | 0.020 | 0.02 | 001 | 001 | 0.004 | &%
5PQO000501 4Y90656ZP0Q1 Q235 (A36) 6.905 FB D S 0.18 | 0.15 | 0.24 | 0.011 | 0.021 | 0.02 | 001 | 0.02 | 0.005 | &#%
5PQO000502 4Y90656ZP0Q2 Q235 (A36) 6.905 FB D S 0.18 | 0.15 | 0.24 | 0.011 | 0.021 | 0.02 | 0.0t | 0.02 | 0.005 | &%
e - AT oS Joi e ek (G 180° 75 | M2 R 5
J & 0 HARDNESS
ROLLING NG. COIL NO. TS. (MPa) Y.S. (MPa) EL. (%) B.T. Foo Y90 MPa
Rm Ro A50mm d=1a R
p0.2
5PQ0000412 4Y90657ZP0Q2 428 44.5 o 282
5PQ0000501 4Y90656ZP0Q1 441 42.0 =1 296
5PQ0O000502 4Y90656ZP0Q2 441 42.0 =
{FF NOTE  [Y.S=YIELD STRENGTH T.S=TENSILE STRENGTH EL=ELONGATION B.T=BEND TEST
1B uE M TE 030 . Effective with quality prove seal. @
R VE 2. 28Uk AT AR YR AR N AR HEFN MLSE HEAT 46035 RIAR B8 . We certify that the products have been produced and inspected according to standard and agreement. (,@i& IFHH =
REMARKS B AUEPAFE EN 10204:2004 3.1. Certificate according to EN 10204:2004 3 1. lﬂl w%ﬂ
r4. R 1‘% o Dimensions,tolerances on dimensions are in accordance with standard.
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